
*sicffi$

THIRU A-V. VEI\IKATACIIALAM,I.F.S
MEMBER SECRETARY

To

STATE LEVEL EN\TRONMENT IMPACT
ASSESSMENT AUTHORITY _ TAMIL NADU

3rd Floor, Panagal Maaligai,
No.l Jeenis Road, SaidaPet,

Chennai- 15.

Phone No.044-243 59973
Fax No. A44'24359975

ENVIRONMENTAI, CLEARANCE (EC)

The General Works Manger
Asian Paints Limited
Penta Division
B5-B I 0, Sipcot Industrial Cornple{"":'
Kudikadu Village.
Cuddalore - 607005.

Sh,

Sub: SETAA -TN Clearance-Expansion in production of

Pentaerythritol and 
-*W, 

Formate by M/s. Asian Paints Limited in their

existing plant at PIot NoIlB5 - B 10, SIPCOT Industrial Complex, Kudikadu

Yillage, Cuddalore, Tamil Nadu - Category - 'rBltr and Schedule 5(f)-Synthetic
[...]
feeder channel 

 
• Increasing the Groundwater recharge through desilting and 

reducing the desilting rate inside waterbody 

• Improving the Green cover biodiversity enhancement 
through beneficial Agro- forestry plants in shoring area of 
waterbody 



September October November December 

Well 1 8.6 8.25 9.7 9.68 

Well 2 6.9 6.7 7.4 7.4 

Well 3 5.8 5.6 6.6 6.54 

8.6 8.25 

9.7 9.68 

6.9 6.7 
7.4 7.4 

5.8 5.6 

6.6 6.54 

0 

2 

4 

6 

8 

10 

12 

W
EL

L 
D

EP
TH

(M
ET

R
ES

) 

OBSERVATORY WELL INVENTORY DETAILS 

Well 1 Well 2 Well 3 



BEFORE  AFTER 





37950 KL 

90 Farmers 

Drinking 
water Need 

 
Embank
ments -  

sustainab
ility  

40 
borewell

s  

125 Acres 
land. 

Urban forest 

IMPACT 



 

 

 

HEALTH AND HYGIENE  

9 



Objectiv
es 

 

• Providing access to Health needs for the rural community 

Budget 
• Rs 17.75 lakhs  Per Annum. 

Villages 

• Kudikadu Village,  Karaikadu Village, Pachankuppam 
Village and Echankadu Village. 

Population 
• Total Treatment 18626 

Visits 

• 3 Visits in a Week and 13 Visits in a Month for each 
Village.  

Free 
Medicin

es 

Medical 
Consultati

on 

Referral 
Services 

Basic 
Diagnosti

cs 

Home 
Care 

Awarene
ss Camps 



11 

Total year budget 

Rs. 17.75 Lakhs 

Proposal to utilize balance fund 

 Identified upgradation activity of Health center to uplift the hygiene and patient experience(infrastructure 

related) 



Awareness Sessions 
on Malnutrition 

• Covered undernutrition , overweight and 
obesity, as well as diet-related 
noncommunicable diseases.    

 

• Our Medical Consultant used to visit  100 days    
work – MGNREGA  and make awareness talk 
on Malnutrition.  

 

• Conducted 79  awareness sessions :18 
awareness session on malnutrition  of Women.   



Home care -  Geriatric and immobile patients  
 

 
 



AWARENESS SESSION IN EACHANKADU VILLAGE                         

Mr. Rajendra Babu – AGM 

participated and delivered 

speech at Eachankadu 

Village People on 

awareness camp.  



Case Study   

Mr. VIJAYABALAN   55/M  In Eachankadu  village is a 
Daily wager by Occupation. His wife passed away 5 
years back and has  two  Sons.  He  is living alone.  
 
 Medical Complaints : 
• He is suffering from ACUTE  GASTRITIS with 

Constipation for  5 years.  
• Having complaints of CHEST BURN, STOMACH PAIN, 

BLOATING, NAUSEA, VOMITING,  LOSS OF APPETITE. 
  
 IMPACT  
•  Mr. Vijayabalan was introduced to our HEALTH 

CENTER  by Volunteer. By regular follow-up his 
health condition is improving.  

• Lifestyle and diet Modification is suggested, and 
regular follow-up is carried out during home care. 

•  He is very thankful to ASIAN PAINTS AND HELP 
AGE INDIA for  Implementation of this Project. 

 



Employee Volunteering 
Program 

S. 

N

o 

Programme No. of 

progra

m  

No. of 

Partici

pants  

Manho

urs 

covere

d  
1 Health 

Awareness  

1 10 40 

2 Environment

al 

awareness  

4 32 256 

Total 5 42 296 



Page 1 of 1 
 

 

 

 

 

 

 

 

    

 

CALIBRATION REPORT 
 

DATE: 01.12.2023 

CUSTOMER  : M/s Asian Paints Limited. 

LOCATION    : Penta Division, Kudikadu, Cuddalore. 

 

MANUAL SPAN CHECK  REPORT 

The value shown by the analyzer for reference membrane is within + /- 5% of ABS (Span) 
value of the reference membrane during manual span check. Hence the analyzer is 
working properly. 

 

Analyser 
Serial 

Number 
Status 

Zero SPAN 

Analyzer 
Reading 

Offset SPAN 
CONC   

ANALYZER 
READING 

        SLOPE 

Before After Before After Before After Before After 

SO2   1046 GOOD 16.23 0 9.36 12.3 400ugm 399.97 400 0.36 1.167 

NO 1204 GOOD 6.5 0 0.4 0.21 400ugm 396.78 400 0.476 1.426 

NOx 1204 GOOD 15.2 0 0.9 0.18 400ugm 397.98 400 0.126 1.267 

 
Next Due Date: 01.06.2024 
 
 

                                    
                                                                                                               For Chemtrols Ind Pvt Ltd. 

 
                       

                                                                                           K.PraveenRaj 
                                                                                                Service Engineer 

 

Analyzer - Model 
Serial 

number 

ABS(Span) value of 
Reference 
Membrane 
(μg/cm2) 

Count 
(IO) 

Count 
(I) 

Value shown by 
Analyzer For 
Membrane 
(μg/cm2 ) 

PM10-BAM 1020 R10380 793 1094300 994682 791 μg/cm2 

PM2.5-BAM 1020 R10381 806 1163529 1078691 810 μg/cm2 

 Amar Hill, Saki Vihar Road, 
Powai, Mumbai – 400 072 
Tel :2857 5089 / 67151200 
Fax :00-91-22-2857 1913 
E-mail :chemtrols@chemtrols.com 
Website:www.chemtrols.com 

INDUSTRIES PVT. LTD. 
 



















ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

January 2024 
 

 
 



ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

 
 
 

 

 
 
 

 



ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

 
 
 

 
 

 
 



ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

 
 

 
 
 
 
 
 



ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

 
 

 
 

 

 
 
 
 
 
 
 



ASIAN PAINTS LIMITED – ONLINE MONITORING STATION – TREND GRAPH 

 
 

 



Engineering layout of the Project site

1



2

Process Flow Chart

Process flow diagram for Pentaerythritol & Sodium Formate 



3

Process Flow Chart

Process flow diagram for Formaldehyde

FORMALDEHYDE PLANT PROCESS FLOW DIAGRAM

METHANOL Air + Methanol Mixture

Steam 

Hot Condensate

Cooling Water inlet

Off Gas to Boiler

Formaldehyde  + Methanol Vapors

Methanol Recycle

Vapour cooler

Water Cooling water outlet

Steam

Hot Condensate

Formaldehyde 37%

To Storage Tanks

AIR BLOWER CARBURETTER

STEAM DRUM

REACTOR

A

B

S

O

R

B

T

I

O

N

 

D

I

S

T

I

L

L

A

T

I

O

N

 

REBOILER



Contents

Water conservation methods – Process

Water conservation methods – Non process

Treatment facilities 

Air Pollution Control measures

CSR contribution so far

Plans for CSR in this year

Plans for green belt activity in this year

Environment Audit

Road map for next 3 years

Milestones for 6 months



APC Measures available – Process plant

CAQMS is available for live transmission of PM10,PM2.5,Sox, NOx

For Noise reduction Acoustic enclosure is available in one DG 

Vacuum pumps are provided with acoustic enclosure

40% green belt is available (12894 no. of trees)

Dynamic wet scrubbers are available for process dryers.

Volatile organic content (VOC) measuring sensors are provided. 



Environmental monitoring measures adopted

Soil analysis is carried out in 4 different locations by external NABL approved Lab –
yearly

Ground water analysis is carried out in 4 different locations by external NABL 
approved Lab – yearly

Drinking water analysis is carried out in by external NABL approved Lab – 2 times per 
year

Environmental survey is done by NABL approved Lab – every quarter

Permanent Ambient Air quality monitoring station is available & quality data is 
transmitted

Leak detection arrest and repair (LDAR) survey is undertaken by NABL approved Lab –
annually



MONO SCRUBBER



DIPE SCRUBBER



Existing Scrubbers block diagram



Adequacy measures available in Boiler

Boiler – High efficiency Fluidized bed combustion boiler with Dust collector/ Bag filter

Economizer tubes are available to preheat the boiler feed water with flu gas.

Coal yard is covered

Fly ash is transported pneumatically to Ash silo kept in Ash yard.



Water conservation measures – Process

Steam condensate is collected and returned to Boiler as feed water up to 80%

Key raw material like Methanol is recovered as Distillate from the process is reused in 
process plant 

Formaldehyde distillate is recovered and reused in process plant.

Treated sewage water is used for gardening purposes.





Risk Assessment & DMP

Proposed Control Measures

▪ Provide remote isolation of equipment upon detection of leak of acetaldehyde and ensure that water spray system with quartzoid
bulb is available to mitigate the event in case of fire.

▪ Pipelines to be passive fire proofed with fire retardant paints which can act as a protective coating to reduce the spread of flames in
the event of fire

▪ Critical cabling systems shall be fire resistant to IEC 60331-1:2018.

▪ Consider the usage of Iso-container as the probability of CR is likely to be eliminated.

▪ Provide gas detectors (in order to detect the leak of acetaldehyde release) and at Distillation Column (Top) Pumps

▪ Provide water spray system for Acetaldehyde Transfer Pump (P-102)

▪ Provide portable firefighting monitors in Acetaldehyde Transfer Pump (P-102) area floor

▪ Ensure that all remote operated valve’s or shut down valves within the periphery of 38.14m of Acetaldehyde Transfer Pump (P-102)
are fire safe for 2 hours fire rating.

▪ Pipe racks and pipe support carrying diesel in diesel storage area and pipe rack leading to diesel day tank in DG set building

▪ It is recommended to ensure that acid resistant tiling is provided at unloading & storage area and H2SO4 piping supports to be
corrosion-proofed etc.

13



14

SPECIFIC TERMS OF REFERENCE FOR EIASTUDIES FOR SYNTHETIC ORGANIC CHEMICAL INDUSTRY

(7) A copy of the Memorandum of Understanding signed with cement manufacturers indicating clearly that they co-process

organic solid/hazardous waste generated.

▪ Agreement with M/s GEPIL is available for co-process of organic solid/hazardous waste generation. Copy of agreement attached as
Annexure 21.



15

SPECIFIC TERMS OF REFERENCE FOR EIASTUDIES FOR SYNTHETIC ORGANIC CHEMICAL INDUSTRY

(8) Authorization/Membership for the disposal of liquid effluent in CETP and solid/hazardous waste in TSDF, if any.

▪ Detailed ETP scheme and its adequacy for achieving ZLD
provided in Chapter 2, section 2.10.3.
Authorization/Membership for CETP not required.

▪ Authorization/Membership for TSDF available and
attached as Annexure 20.



❑Proposed CER expenditure (2022-2027)

16

▪ APL-Penta Division proposed to allocate INR 17 Lacs towards Corporate Environmental Responsibility (CER) within the study area for a period of

5 years (2022-2027) as per as per Office Memorandum of color vide F. No. 22-65/2017.IA.III dated 30.09.2020

Sl. No CER Activities (After Proposed Expansion) Unit (Number)
Unit Cost (In Lacs 

INR)

Cost Allocation (INR 

Lacs)

CER Budget (In Lacs INR)

Y1 Y2 Y3 Y4 Y5

1
Safe drinking water supply through installation of RO plant 

(Capacity 1000 Litter/ day)

1 2 2 0.4 0.4 0.4 0.4 0.4

1 2 2 0.4 0.4 0.4 0.4 0.4

Total 2 4 0.8 0.8 0.8 0.8 0.8

2

Sanitation facility (Construction of Community Toilets with 

Septic Tank and Soak pit, Construction of Individual 

Household Latrines (IHHLs), Individual Sanitation in Rural 

Areas 

1 3 3 0.6 0.6 0.6 0.6 0.6

1 3 3 0.6 0.6 0.6 0.6 0.6

Total 2 6 1.2 1.2 1.2 1.2 1.2

3
Procurement of Medical Equipment's and providing 

Financial Assistance for local Health centre etc
1 2 2 0.4 0.4 0.4 0.4 0.4

Total 1 2 0.4 0.4 0.4 0.4 0.4

4
Installation of Deep Bore Wells with High Platform in 

villages 

1 1 1 0.2 0.2 0.2 0.2 0.2

1 1 1 0.2 0.2 0.2 0.2 0.2

Total 2 2 0.4 0.4 0.4 0.4 0.4

5
Promoting Eco-friendly behaviour through use of Green 

Energy in 03 schools 
3 1 3 0.6 0.6 0.6 0.6 0.6

Total 3 3 0.6 0.6 0.6 0.6 0.6

Total 17 3.4 3.4 3.4 3.4 3.4

Grand Total 17.0



Wastewater/effluent Treatment, Disposal & Reuse

Wastewater Treatment and Disposal

17

▪ The wastewater treatment plant is Zero Liquid Discharge (ZLD) consists of fully functional ETP, reverse osmosis plant, 
multiple effect evaporator and agitated thin film dryer. 

▪ The wastewater treatment process is based on Activated sludge process.
▪ The design capacity of ZLD is 194 KLD. 
▪ The existing ETP operation is 70% of total capacity. 

ETP System:
▪ Equalization Tank:
▪ Settling Tank:
▪ Buffer Tank:
▪ Nutrient Addition Tank (CRT):
▪ Aeration Tank:
▪ Primary Clarifier:
▪ Settling Tank 2:
▪ Secondary Clarifier:
▪ Pressure sand filter and ACF:
▪ Ultra Filtration:
▪ RO I system:
▪ Recovery 80% RO II System: 
▪ MEE and ATFD:



Wastewater/effluent Treatment, Disposal & Reuse

18



Sewage Treatment, Disposal & Reuse

19

▪ The domestic sewage generated from toilets/sanitation system and is treated in existing Sewage Treatment 
Plant.

▪ The capacity of STP is 50 KLD and will be adequate after expansion for treating sewage.
▪ Treated sewage reused in green belt development.

STP System:
▪ Bar screen Chamber
▪ Collection Tank
▪ Aeration Tank
▪ Tube Settler
▪ Diffusers
▪ Sludge drying bed
▪ Dosing system
▪ Clear Water Tank
▪ Sand Filter
▪ Activated Carbon Filter











































Green Belt Development Plan
Existing Tree plantation within Plant Premises

40

Sl. No Species name Common name
Total No. of 

trees

1 Prunus dulcis Almond 664

2 Terminalia arjuna Arjun Tree 229

3 Saraca asoca Ashoka 569

4 Ficus benghalensis Banyan Tree 18

5 Syzygium cumin Black Plum 533

6 Anacardium occidentale Cashew tree 8

7 - Casual Fruits 11

8 Hibiscus rosa-sinensis Chinese hibiscus 4

9 Cocos nucifera Coconut Tree 330

10 Nyctanthes arbor-tristis Coral Jasmine 11

11 Tabernaemontana divaricata Crepe Jasmine 102

12 Moringa oleifera Drumstick Tree 18

13 Eucalyptus globulus Eucalyptus 662

14 Cassia fistula Golden shower 2578

15 Psidium guajava Guava 2

16 Lannea coromandelica Indian ash tree 50

17 Pongamia pinnata Indian Beech 2424

18 Millingtonia hortensis Indian Cork Tree 19

19 Phoenix sylvestris Indian date 22

20 Morinda citrifolia Indian Mulberry 22

21 Artocarpus heterophyllus Jackfruit Tree 15

22 Ixora coccinea Jungle geranium 6

23 Citrus limon Lemon 14

24 Swietenia mahagoni Mahogany 619

25 Madhuca longifolia Mahua 769

Sl. No Species name Common name
Total No. of 

trees

26 Mangifera indica Mango 209

27 Azadirachta indica Neem 312

28 Carica papaya Papaya 27

29 Thespesia populnea Portia 334

30 Samanea saman Rain tree 686

31 Roystonea regia Royal Palm 111

32 Ficus religiosa Sacred Fig 39

33 Santalum album Sandal Tree 6

34 Albizia lebbeck Siris 1

35 Mimusops elengi Spanish cherry 41

36 Leucaena leucocephala Subabul 666

37 Tamarindus indica Tamarind 25

38 Tectona grandis Teak 342

39 Ficus benjamina Weeping Fig 396

Total 12894





 

Fly Ash Handling SILO 

 

 



CSR Photographs 2023 – 2024 

M/s. Asian Paints Limited (Penta Division) – at B5-B10 SIPCOT Industrial Complex, Kudikadu Village, Cuddalore Taluk, 

Cuddlore District  

Rejuvenation of Water Body at Krishnankuppam Panchayat 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Tree Plantation – Krishnankuppam Panchayat  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 



 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 
 

 

 

 
 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 
 

 

 

 
 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

 

 

 



CSR Activity – KURUNGADUGAL SCHEME in Sedapallam 

 

 

 

 

s 



























 

M/s. Asian Paints Limited - Penta Division 

Consolidated Report of Analysis - Boiler Stack - External Lab 

S.No. Date Location 

Carbon 

Dioxide 

as CO2 

Carbon 

Monoxide 

as CO 

Nitrogen 

Oxide as 

Nox 

Oxygen 

as O2 

Particulate 

Matter 

Stack 

Temperature 

Sulphur 

Dioxide 

as SO2 

Velocity 

Volume of 

Gas 

Discharged 

% mg/Nm
3
 mg/Nm

3
 % mg/Nm

3
 K mg/Nm

3
 m/s Nm

3
/hr 

1 23.08.2023 Boiler 16 TPH 6.1 1360 133 10.3 43.4 414 65 12.6 25599 